
INDEX Page

303-E01   Cylinder head cover 3

303-E02   Cylinder head 5

303-E03   Cylinder/piston/crankshaft 7

303-E04   Camshaft / Valve / Cam Chain 9

303-E05   Water Pump / Oil Pump 11

303-E06   Right Crankcase Cover 13

303-E07   Generator / Starting Motor 15

303-E08   Crankcase 17

303-E09   Driven Pulley 19

303-E10   Left Crankcase Cover 23

303-E11A   Transmission 25

303-E12   CARBURETOR 29

302-E13 GEAR SHIFT SYSTEM 31

303-F01    AIR CLEANER ASS'Y 33

303-F02A   MUFFLER 35

302-F03   FRAME BODY 39

302-F04A   A-ARM 43

302-F05   BODY COVER,SEAT 45

303-F06   FUEL TANK 49

302-F07A   SWING ARM SUB ASS'Y 51

302-F08B   WHEEL FRONT & REAR 55

303-F09   BRAKE CALIPER 57

302-F10B   BRAKE SYSTEM 59

302-F11B   HANDLE BAR 63

302-F13B   STEERING 65

302-F14A   BATTERY & WIRE HARDNESS 69

501-F15A   SIGNAL LIGHT,TALL LIGHT 71

302-F16H  STICKER 73

302-F18   Cooling system 75

302-C04   ACCESSORY 77

======================= =========================================================



303-E01    Cylinder head cover



303-E01 Cylinder head cover

Item No.|Parts No.| Unit Q'ty

======================= =========================================================

1 12310-272-000 1 CYLINDER HEAD COVER

2 12391-272-000 1 HEAD COVER GASKET PK-M504C

3 11210-272-000 1 BREATHER TUBE

4 15201-272-000 1 OIL PIPE

5 91000-06020B 4 HEX SOCKET BOLT 6*20

6 45456-225-000 1 OIL BOLT 8*25.5

7 45457-225-000 1 OIL BOLT 8*25.5

8 45458-225-000 1 OIL BOLT 12*28

9 94103-0815012 3 COPPER PLAIN WASHER 8*15*1.2

10 15207-225-000 1 FIX BRACKET

11 94103-1220015 2 COPPER PLAIN WASHER 12.5*20*1.5

========================== =========================================================



303-E02     Cylinder head



303-E02  Cylinder head

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 91314-225-000 1 OIL-RING 14.8*2

2 12251-272-000 1 CYLINDER HEAD GASKET

3 94301-10140 2 DOWEL PIN 8*10*14

4 94101-0818035B 4 PLAIN WASHER

5 94050-08000C 4 HEX FLANGE NUT WITH SERRATION 8mm

6 91000-06025B 2 HEX SOCKET BOLT 6*25

7 17101-272-00A 1 INTAKE MANIFOLD ASS'Y

8 91336-169-000 1 OIL RING 36*3

9 17100-272-00A 1 INTAKE MANIFOLD ASS'Y

10 14111-169-000 1 CARBURETOR CLIP

11 93500-05020K 1 PAN PHILLIPS BOLT 5*20

12 19313-225-000 1 THERMOSTAT BODY

13 98076-179-000 1 SPARK PLUG CR8E

14 91001-08042B 2 STUD BOLT 8*42

15 19315-225-000 1 THERMOSTAT  DOWN COVER

16 91000-06018K 1 HEX SOCKET BOLT 6*18

17 96000-06016-08B 4 HEX FLANGE BOLT 6*16

18 19310-225-000 1 THERMOSTAT ASS'Y

19 19310-179-000 1 THERMOSTAT  WITH GASKET

20 19312-225-000 1 SENSOR

========================== =========================================================



303-E03     Cylinder/piston/crankshaft



303-E03  Cylinder/piston/crankshaft

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 12100-272-000 1 CYLINDER ASS'Y

2 12191-272-000 1 CYLINDER GASKET

3 14520-133-000 1 TENSIONER LIFTER ASS'Y

4 94301-10140 2 DOWEL PIN 8*10*14

5 96000-06016-10B 2 HEX FLANGE BOLT 6*16

6 14523-133-000 1 TENSIONER LIFTER GASKET

7 15822-225-000 1 WATER PUMP OUTLET HOSE

8 15821-225-000 1 SPRING

9 94516-27000 2 CLAMP #27.5(1 1/16")

10 96000-06025-08B 1 HEX FLANGE BOLT 6*25

11 94103-0613020 1 PLAIN WASHER 6*13*2

12 13000-225-000 1 CRANK SHAFT ASS'Y

13 13011-272-000 1 PISTON RING SET

14 13100-272-000 1 PISTON

15 13111-272-000 1 PISTON PIN

16 15441-225-000 1 VALVE

17 15447-225-000 1 SPRING

18 96100-6328V4 2 RADIAL BALL BEARING

19 13115-169-000 2 PISTON PIN CLIP

20 14311-225-000 1 TIMING SPROCKET 17T

21 14322-225-000 1 OIL PUMP DRIVE GEAR 16T

22 94101-0713010B 1 PLAIN WASHER 7*13*1.2

========================== =========================================================



303-E04     Camshaft / Valve / Cam



303-E04        Camshaft / Valve / CamChain

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 12200-272-000 1 CYLINDER HEAD ASS'Y

2 14711-272-000 2 IN. VALVE

3 14721-272-000 2 EX. VALVE

4 14775-120-000 4 VALVE SPRING SEAT

5 12209-272-000 4 VALVE STEM SEAL

6 14761-272-000 4 VALVE INNER SPRING

7 14751-272-000 4 VALVE OUTER SPRING

8 14771-225-000 4 VALVE  RETAINER

9 14781-225-000 8 VALVE COTTER

10 14451-272-000 2 ARM SHAFT

11 14456-272-001 1 STOPPER PLATE

12 96000-06008-10K 2 HEX FLANGE BOLT 6*8

13 14401-225-000 1 CAM CHAIN 98

14 14550-225-000 1 CAM CHAIN TENSIONER

15 14500-225-000 1 CAM CHAIN GUIDE COMP

16 92006-06012-10K 1 HEX WASHER FACE BOLT 6*12

17 14431-272-000 1 IN. VALVE  ROCKER

18 14432-272-000 1 EXHAUST ROCKER ARM

19 90012-120-000 4 VALVE GAP ADJUSTING SCREW

20 90206-120-000 4 VALVE GAP ADJUSTING NUT

21 14100-272-000 1 CAMSHAFT COMP

22 96100-16002 1 RADIAL BALL BEARING 16002

23 14104-272-000 1 CAMSHAFT BODY

24 96100-6004 1 RADIAL BALL BEARING 6004

25 14103-272-000 1 CAM SHAFT SP. HOUSING

26 14321-272-000 1 TIMING  GEAR

27 91201-06008K 1 HEX SOCKET  BOLT 6*8

28 12201-272-000 1 CYLINDER HEAD

29 14435-272-000 2 CAM ROLLER F-46946-300

========================== =========================================================



303-E05      Water Pump / Oil Pump



303-E05 Water Pump / Oil Pump

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 11331-225-000 1 RIGHT CRANKCASE COVER ASS'Y

2 15803-225-000 1 WATER PUMP  IMPELLER

3 15805-225-000 1 WATER PUMP OIL SEAL

4 15820-225-001 1 WATER PUMP COVER

5 15823-225-000 1 WATER PUMP COVER GASKET

6 15802-225-000 1 WATER PUMP SHAFT

7 94101-0713010B 1 PLAIN WASHER 7*13*1.2

8 94103-0612010 1 SEALING WASHER 6.5*12*1

9 96100-68000 2 RADIAL BALL BEARING 6800

10 96500-10205 1 OIL SEAL 10*20*5

11 94301-08140 2 DOWEL PIN 6.3*8*14

12 94512-1900R 1 INTERNAL CIR CLIP RTW-19

13 96000-06025-08B 2 HEX FLANGE BOLT 6*25

14 96000-06040-08B 2 HEX FLANGE BOLT 6*40

15 15100-225-000 1 OIL PUMP ASS'Y

16 15150-225-000 1 OIL PUMP DRIVE GEAR 25T

17 15141-225-000 1 OIL PUMP CHAIN 46

18 15711-225-000 1 OIL SEPARATOR

19 15712-225-000 1 OIL SEPARATOR

20 94511-1000S 1 EXTERNAL CIR CLIP STW-10

21 96000-06012-08B 1 HEX FLANGE BOLT 6*12

22 96000-06028-08B 2 HEX FLANGE BOLT 6*28

23 11336-225-000 1 COPPER  PIPE

24 11337-225-000 1 TUBE JOINT

25 11330-225-000 1 RIGHT CRANKCASE COVER

========================== =========================================================



303-E06      Right Crankcase Cover



303-E06 Right Crankcase Cover

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'                           Parts Name

======================= =========================================================

1 15650-225-001 1 OIL PLUG M3G

2 32961-225-000 1 A.C.GENERATOR CORD CLAMPER

3 11393-225-000 1 R. CRANKCASE COVER GASKET

4 12361-120-000 1 CAP ASS'Y

5 15421-120-000 1 OIL FILTER SCREEN

6 15426-225-000 1 OIL FILTER SPRING

7 15651-225-000 1 OIL VIEW  WINDOW

8 90084-108-000 1 A.C.G. CAP (small) 14mm

9 94103-0612010 1 SEALING WASHER 6.5*12*1

10 91330-120-000 1 OIL RING 30.8mm

11 91313-108-000 1 OIL RING 13.8*2.5

12 91318-108-000 1 OIL RING 18*3

13 96000-06070-08B 3 HEX WASHER FACE BOLT 6*70

14 96000-06080-08B 1 HEX WASHER FACE BOLT 6*80

15 94301-08140 2 DOWEL PIN 6.3*8*14

16 96000-06028-08B 1 HEX FLANGE BOLT 6*28

17 96000-06040-08B 3 HEX FLANGE BOLT 6*40

========================== =========================================================



303-E07     Generator / Starting Mot



303-E07  Generator / Starting Motor

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty

======================= =========================================================

1 28410-225-000 1 STARTER CLUTCH ASS'Y

2 31124-225-000 1 PULSE ALTERNATOR COMP.

3 31100-225-000 1 GENERATOR ASS'Y

4 31110-225-000 1 GENERATOR FLYWHEEL

5 31120-225-000 1 STATOR COMP

6 91000-08018CL 3 HEX SOCKET BOLT 8*18

7 94050-16000B 1 HEX FLANGE NUT WITH SERRATION 16*1.0

8 28500-179-001 1 SPRAG CLUTCH

9 96000-05016-08B 2 HEX WASHER FACE BOLT 5*16

10 96000-06032-08B 3 HEX FLANGE BOLT 6*32

11 28132-225-000 1 STARTER REDUCTION GEAR SHAFT

12 28220-225-000 1 STARTING CLUTCH GEAR

13 28422-225-000 1 STARTER REDUCTION GEAR

14 28423-225-000 1 STARTER REDUCTION GEAR PLATE-REV.1

15 31200-225-000 1 STARTING MOTOR ASS'Y

16 96000-06022-10B 2 HEX FLANGE BOLT 6*22

17 96000-06016-08B 1 HEX FLANGE BOLT 6*16

18 28125-225-000 1 STARTING CLUTCH OUTER COMP.

========================== =========================================================



303-E08     Crankcase



303-E08  Crankcase

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 11201-272-001 1 L. CRANK CASE COMP

2 11101-272-000 1 RIGHT CRANKCASE

3 11191-225-000 1 CRANKCASE GASKET

4 91001-08187C 2 STUD BOLT 8*187(24)

5 91001-08179C 2 STUD BOLT 8*179

6 94301-08140 2 DOWEL PIN 6.3*8*14

7 96400-102829 2 RUBBER BUSHING 10*28*29

8 96400-102632 2 BUSH 10*26*32

9 96401-101848 1 BUSHING 10*18*47.6

10 96500-28407 1 OIL SEAL TC28407

11 96500-22366 1 OIL SEAL 22*36*6

12 96100-62020 1 RADIAL BALL BEARING 6202

13 96100-63040 1 RADIAL BALL BEARING 6304

14 96100-TMB222 1 RADIAL BALL BEARING TMB2/22CCS15

15 96200-NK142216 1 NEEDLE BEARING NK142216

16 96000-06012-08B 1 HEX FLANGE BOLT 6*12

17 96000-06065-10B 4 HEX FLANGE BOLT 6*65

18 96000-06075-10B 4 HEX WASHER FACE BOLT 6*75

19 96000-06052-10B 1 HEX WASHER FACE BOLT 6*52

20 15101-225-001 1 OIL PIPE COMP.

21 15102-225-000 2 RUBBER BUSHING

22 96401-101931 2 BUSHING 10*19*31.5

23 35750-225-0A0 1 SHIFT GEARS SWITCH

24 96000-06010-10B 1 HEX WASHER FACE BOLT 6*10

25 11205-225-000 2 COVER OF L.CASE BEARING

26 11131-179-000 2 MAGNETIC DRAIN PLUG(COLOR) M12*1.5

27 94103-1218013 2 COPPER PLAIN WASHER 12*18*1.3

28 92000-18010C 1 HEX BOLT M18*1.5*10

29 94104-1824010 1 PLAIN WASHER(AL) 18*24*1

30 11100-272-001 1 LEFT/RIGHT CRANKCASE

31 11335-152-000 3 COPPER CAP OF RIGHT CRANKCASE(SMALL HOLEL4.8*6

========================== =========================================================



303-E09    Driven Pulley



303-E09  Driven Pulley

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 22103-225-00A 1 MOVABLE DRIVE FACE ASS'Y

2 22102-225-000 1 DRIVE FACE

3 96401-192763 1 BUSHING 19*27*62.5

4 22110-225-000 1 FACE COMP MOVABLE DRIVE

5 96500-26354 2 OIL SEAL 26*35*4

6 22121-225-000 6 WEIGHT ROLLER 20g

7 22131-225-000 1 CAM PLATE

8 22132-225-000 3 SLIDE PIECE

9 22001-225-000 1 PLATE ASS'Y DRIVE

10 22350-225-000 1 DRIVE PLATE

11 22804-225-000 3 CLUTCH DAMPER BUBBER

12 22535-225-000 1 CLUTCH WEIGHT SET

13 22401-225-000 3 SPRING CLUTCH

14 22351-225-000 1 CLUTCH SIDE PLATE

15 94511-0700E 3 EXTERNAL CIR CLIP ETW-7

16 23200-225-000 1 CVT DRIVE UNIT

17 23210-225-000 1 FACE ASS'Y DRIVEN

18 96100-6902LU 1 RADIAL BALL BEARING 6902LU  C3

19 94512-2800R 1 INTERNAL CIR CLIP RTW-28

20 96200-223112 1 NEEDLE BEARING 22*31*12

21 23220-225-000 1 SECONDARY SLIDING SLOT WHEEL

22 96500-40474 2 OIL SEAL 39.7*47*4

23 91336-225-000 2 O-RING 46*2

24 23225-225-000 4 GUIDE PIN

25 23237-225-000 1 SECONDARY SPRING SEAT

26 23233-225-000 1 COMPRESSION SPRING

27 23238-225-000 1 COMPRESSION SPRING COVER

28 90202-225-000 1 HEX NUT M36*1.5

29 96500-21315 1 OIL SEAL 21*31*5

30 23226-225-000 4 GUIDE ROLLER

========================== ======================================================



303-E09   Driven Pulley



303-E09  Driven Pulley

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

31 22000-225-00A 1 DRIVE FACE ASS'Y

32 22100-225-00A 1 CLUTCH OUTER COMP

33 28350-225-000 1 STARTING DISH

34 94050-14000-22C 1 HEX FLANGE NUT WITH SERRATION 14mm

35 23100-272-000 1 V-BELT 846*24.1*30

36 94105-1229015A 1 PLAIN WASHER 12*29*1.5

37 90201-179-001 1 FLANGE NUT 12mm

38 91316-179-000 1 OIL RING 16*2.5

39 22540-201-000 2 SPRING PLATE L=36

40 93702-03013B 2 PAN HEAD  BOLT 3*13mm

41 22002-225-00A 1 DRIVE FACE ASS'Y  B -SPRING PLATE

========================== =========================================================



303-E10    Left Crankcase Cover



303-E10  Left Crankcase Cover

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.|U Unit Q'ty                            Parts Name

======================= =========================================================

1 11341-225-00B 1 L. CRANK CASE COVER

2 11359-225-000 1 L COVER GASKET

3 96100-6203LLU 1 RADIAL BALL BEARING 6203 LLU

4 94301-08140 4 DOWEL PIN 6.3*8*14

5 96000-06030-08B 9 HEX FLANGE BOLT 6*30

6 28330-225-000 1 RECOIL HOUSING ASS'Y(REV.1)

7 96000-06025-08B 3 HEX FLANGE BOLT 6*25

8 96000-06035-08B 2 HEX WASHER FACE BOLT 6*35

9 28344-225-000 1 RECOIL COVER GASKET

10 11345-261-000 1 AIR INLET

11 94516-48000 1 CLAMP

12 11346-225-000 1 AIR OUTLET

13 94514-55000 1 CLAMP #55

14 32103-179-0A0 1 GROUND CABLE

15 90669-218-000 1 CABLE TIE 3.6*330 m/m

16 11351-120-00A 2 CLAMP

17 94115-0611006 1 EXT. TOOTHED LOCK WASHER 6*11*0.6

========================== =========================================================



303-E11A      Transmission



303-E11A Transmission

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 21301-225-002 1 MISSION COVER

2 21395-225-000 1 MISSION COVER GASKET

3 23411-225-000 1 DRIVE SHAFT 19T

4 23420-225-000 1 MAIN AXLE COMP 37T

5 23430-225-001 1 FINAL GEAR COMP

6 96100-TMB301 1 RADIAL BALL BEARING TMB301

7 96200-NK142216 1 NEEDLE BEARING NK142216

8 23421-225-000 2 MAIN AXLE COMP(AS1528) 1432010

9 96100-6305UU 1 RADIAL BALL BEARING 6305UU

10 96500-32628 1 OIL SEAL TC32628

11 96100-62010 1 RADIAL BALL BEARING 6201C3

12 24300-225-000 1 SHIFT DRUM ASS'Y

13 24241-169-000 1 SHIFT FORK GUIDE SHAFT

14 24231-225-000 2 GEAR SHIFT FORK

15 24431-225-000 1 REVERSE SHIFT STOPPER COMP

16 96000-06022-10B 1 HEX FLANGE BOLT 6*22

17 24630-225-000 1 GEAR SHIFT ARM

18 96500-12245 1 OIL SEAL 12*24*5

19 94301-10140 2 DOWEL PIN 8*10*14

20 96400-102829 2 RUBBER BUSHING 10*28*29

21 16610-104-00A 1 BREATHER HOSE HEAD

22 16615-104-000 1 BREATHER HOSE

23 96000-08030-10B 2 HEX WASHER FACE BOLT 8*30

24 96000-08040-10B 2 HEX FLANGE BOLT 8*40

25 96000-08080-12B 2 HEX WASHER FACE BOLT 8*80

26 96000-08055-10B 1 HEXFLANGE  BOLT 8*55

27 90084-108-000 1 A.C.G. CAP (small) 14mm

28 94104-0816020 1 PLAIN WASHER 8*16*2

29 91313-108-000 1 OIL RING 13.8*2.5

30 24435-225-000 1 SHIFT DRUM STOPPER SPRING

========================== ======================================================



303-E11A      Transmission



303-E11A  Transmission

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.|U Unit Q'ty                            Parts Name

======================= =========================================================

31 11351-201-000 1 CLAMPER CARB,DRAIN TUBE M8

32 96000-08088-12K 1 HEX WASHER FACE BOLT 8*88

33 23801-256-000 1 DRIVE SPROCKET ASS'Y 16T

34 94101-1629030C 1 PLAIN WASHER 16*29*3

35 90350-16000C 1 NUT NYLON 16mm

========================== =========================================================



303-E12   CARBURETOR



303-E12  CARBURETOR

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty|                            Parts Name

======================= =========================================================

1 16100-272-000 1 CARBURETOR ASS'Y Kelhin CVK-32

2 16124-272-000 1 TOP COVER

3 93500-04008 4 PAN PHILLIPS BOLT 4*8

4 16102-272-000 1 THROTTLE VALVE SPRING

5 16037-272-000 1 VALVE PLATE SET

6 16104-272-000 1 NEEDLE SET

7 16103-272-000 1 THROTTLE VALVE

8 16114-272-000 1 THROTTLE SCREW SET

9 16156-272-000 1 COVER BOLT

10 16152-272-000 1 COVER

11 17215-272-000 1 MANUAL CHOKE

12 16154-272-000 1 NOZZLE HOLDER COMP.

13 16108-272-000 1 MAIN NOZZLE

14 16110-272-000 1 PILOT JET

15 16105-272-000 1 NEEDLE NOZZLE

16 16115-272-000 1 AIR ADJUST SCREW SET

17 16117-272-000 1 NEEDLE VALVE ASS'Y

18 16118-272-000 1 FLOAT

19 16106-272-000 1 FLOAT CHAMBER GASKET

20 16119-272-000 1 FLOAT PIN

21 93500-04014 4 PAN PHILLIPS BOLT 4*14

22 16111-272-000 1 FUEL RELEASE SCREW

23 16171-272-000 1 CARB COVER  GASKET

24 94400-0408320 1 TUBE 4.8*8*320

25 94510-08000 1 CLIP 8*0.8

========================== =========================================================



302-E13   GEAR  SHIFT  SYSTEM



302-E13  GEAR  SHIFT  SYSTEM

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 24811-256-000 1 SHIFT  LEVER-REV.1

2 96000-08028-12G 1 HEX WASHER FACE BOLT M8*28

3 94053-08000G 2 NUT 8mm

4 91001-08500B 1 CONNECTING   ROD 8*500

5 24714-256-000 1 ROD  END (LEFT  THREAD)

6 24715-256-000 1 ROD  END (RIGHT  THREAD)

7 24812-197-000 1 SPANER

8 24705-225-00A 1 SHIFTING  PLATE 112MM

9 90350-10000G 1 NYLON NUT M10*P1.25

10 94101-0816020B 1 PLAIN WASHER 8*16*2

11 24720-225-000 1 SHAFT  LEVER  ASSY

12 24701-225-000 1 SHAFT   ROD

13 24719-256-000 1 SHAFT  LEVER

14 24716-256-000 1 PIN

15 94101-0814020G 1 PLAIN WASHER 8*16*2

16 94511-0700E 1 EXTERNAL CIR CLIP ETW-7

17 24708-256-000 1 SHIFT  ROD  RETURN  SPRING

18 24807-197-000 1 KNOB

19 24712-225-000 1 SHAFT  LEVEL  PLATE

20 93502-05016B 1 PAN PHILLIPS BOLT 5*16

21 24721-225-000 1 SHAFT LEVEL PLATE FIX ROD

22 96000-06025-10G 2 HEX WASHER FACE BOLT M6*25

23 96000-06014-10G 1 HEX FLANGE BOLT M6*14

24 90350-05000K 1 NYLON INSERT LOCK NUT 5mm

25 90662-118-000 2 RIVET #6-5

26 24813-197-000 1 KNOB SFIFT 11*16.5*50

27 24814-197-000 1 KNOB BRACKER

28 91003-04006K 3 SOCKET BOLT 4*6

29 94001-08000B 1 HEX NUT 8mm

30 94004-08000B 1 HEX NUT-L. 8mm

31 91002-08500B 1 ROD M8*500

========================= ==========================================================



303-F01               AIR CLEANER ASS'Y



303-F01  AIR CLEANER ASS'Y

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.|U Unit Q'ty                            Parts Name

======================= =========================================================

1 17200-272-000 1 AIR CLEANER ASS'Y

2 17206-272-000 1 AIR CLEANER CASE

3 17254-272-000 1 CLAMP

4 17207-169-000 1 CLEANER CASE CAP

5 17255-169-000 1 CLAMP NO.40

6 17260-169-000 1 BODY COMP

7 17261-169-000 1 FILTER SCREEN

8 17205-169-000 1 AIR CLEANER ELEMENT A

9 17262-169-000 1 AIR CLEANER ELEMENT B

10 17263-169-000 1 ELEMENT COVER

11 93500-05016K 1 PAN PHILLIPS BOLT M5*16

12 90111-06011-10G 4 LADDER BOLT 6*11*6

13 17209-272-000 2 RUBBER PLNG

========================== =========================================================



303-F02A     MUFFLER



303-F02A MUFFLER

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 18300-272-00E 1 EXHAUST PIPE ASS'Y(CATA)

2 18311-272-00A 1 EXHAUST PIPE OF FRONT SECTION

3 18321-272-00C 1 SILENCER MUFFLER

4 18307-272-000 1 EX.PIPE SPRING  W/RVBBER

5 18318-272-000 1 MUFFLER SHROUD

6 96000-06010-08B 2 HEX FLANGE BOLT 6*10

7 18291-225-000 1 EXHAUST PIPE GASKET 31.5*39*T3.5

8 91000-06016C 2 HEX SOCKET BOLT 6*16

9 94513-16000 2 SPRING CLAMP 16mm

10 94053-08000G 2 NUT 8mm

11 17410-225-000 1 A.I.S  VALVE

12 17412-272-000 1 A.I.S  HOSE 210mm

13 94513-12000 1 SPRING CLAMP 12mm

14 17411-145-000 1 REED VALVE COMP IN. PIPE L=60

15 94400-0408300 1 TUBE 4.8*8*300

16 94513-08000 6 SPRING CLAMP

17 18305-272-000 3 ANTI-VIBRATION RUBBER

18 94400-0408200 1 FUEL TUBE 4.8*8

19 16139-120-000 1 3-WAY CONNECTOR

20 94400-0408150 1 HOSE 4.8*8*150

21 94201-20250B 1 COTTER PIN 2*25

22 94105-0932012A 1 PLAIN WASHER 9*32*1.2

23 1736A-175-000 1 CATCH TANK COMP

24 18301-225-000 1 MUFFLER PROTECTOR

25 18319-272-000 1 MUFFLER SHROUD

26 96000-08020-12G 1 HEX FLANGE BOLT M8*20

27 96000-08012-12G 1 HEX WASHER FACE BOLT 8*12

28 94514-14000 1 CLAMP 14MM

29 18341-272-000 1 MUFFLER HOOK

30 95015-33001 1 FIXTURE 6*20

======================= =========================================================



303-F02A     MUFFLER



303-F02A  MUFFLER

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                         Parts Name

======================= =========================================================

31 91000-06050C 1 HEX SOCKET BOLT 6*50

32 18342-272-000 1 MUFFLER HOOK

33 95015-33002 1 FIXTURE 6*20

34 18340-272-000 1 MUFFLER HOOK ASS'Y

========================== =========================================================



302-F03   FRAME BODY



302-F03 FRAME BODY

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 18356-272-000 1 BRACKET A

2 18358-272-000 1 BRACKET

3 33449-225-000 1 R.R. BLINKER BRACKET

4 64309-225-001 1 FRONT COVER LOWER POLE

5 95011-101-000 2 RUBBER DAMPER

6 50120-272-000 1 TOOL BAG

7 50717-225-000 1 R.STEP BAR COMP

8 50718-225-000 1 L.STEP BAR COMP

9 96403-1027010 1 SPACE TUBE 10.2*27*10

10 96000-08040-12K 1 HEX WASHER FACE BOLT 8*40

11 96000-10035-14G 2 HEX FLANGE BOLT M10*35

12 33461-225-000 1 R.L. BLINKER BRACKET

13 50114-225-000 1 SOCKET OF RADIATOR

14 96000-10135-14G 1 HEX WASHER FACE BOLT 10*135

15 77212-169-000 2 RUBBER

16 77211-145-001 2 RUBBER

17 96000-10020-14G 4 HEX WASHER FACE BOLT 10*20

18 96000-10110-14Z 2 HEX WASHER FACE BOLT M10*110

19 90350-10000Z 4 NYLON NUT 10mm*1.25

20 96000-08016-12G 20 HEX WASHER FACE BOLT 8*16

21 96000-10048-14G 2 HEX WASHER FACE BOLT M10*48

22 17415-272-000 1 A.I.S  VALVE   BRACKET

23 50360-225-001 1 ENGINE BRACKET ASS'Y

24 52112-169-000 1 CHAIN ROLLER 14*22*22

25 52119-169-000 1 CHAIN ROLLER COLLER 8.2*14*25.5*3

26 96422-197-000 2 TUBE CAP

27 64342-225-000 1 FRONT COVER RIGHT FIXED POLE

28 83402-225-000 1 REAR COVER UP FIXED PLATE

29 96000-08020-12G 3 HEX FLANGE BOLT M8*20

30 18354-272-000 1 EXHAUST REAR BRACKET

======================= =========================================================



302-F03   FRAME BODY



302-F03 FRAME BODY

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                        Parts Name

======================= =========================================================

31 96400-102832 2 BUSH 10*28*32

32 50353-225-000 1 R. ENGINE UPPER HANGER PLATE

33 50354-225-000 1 L. ENGINE UPPER HANGER PLATE

34 94101-1020020G 4 COPPER PLAIN WASHER 10*20*2

35 96000-10165-14B 1 HEX WASHER FACE BOLT 10*165

36 64341-225-000 1 FRONT COVER LEFT FIXED POLE

37 96400-102840 2 BUSH 10.2*28.1*36/40

38 80120-225-000 1 PLATE BRACKET

39 93800-06016K 2 PAN PHILLIPS BOLT 6*16

40 96000-06016-10G 4 HEX FLANGE BOLT 6*16

41 96000-06010-10G 1 HEX FLANGE BOLT M6*10

42 96000-06020-10K 6 HEX WASHER FACE BOLT 6*20

43 94701-3004075 4 SPONGE PAD 30*4*75

44 94701-3004230 2 SPONGE PAD 30*4*230

45 50117-179-000 4 PLUG

46 18357-272-000 1 BRACKET B

47 94050-06000C 1 HEX FLANGE NUT 6mm

48 92006-06014-10G 1 HEX WASHER FACE BOLT 6*14

========================= ==========================================================



302-F04A   A-ARM



302-F04A  A-ARM

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 51400-225-000 2 FRONT CUSHION ASS`Y 356mm

2 96000-10040-14G 2 HEX FLANGE BOLT M10*40

3 96000-10050-14G 2 HEX FLANGE BOLT M10*50

4 90350-10000G 12 NYLON NUT M10*P1.25

5 94101-1020020G 10 COPPER PLAIN WASHER 10*20*2

6 91312-169-00A 16 O-RING 12.5*2.4

7 94101-1222020C 4 PLAIN WASHER 12*22*2

8 94051-12000-17G 4 HEX,SLOTTED NUT 12mm

9 94201-30320B 4 COTTER PIN 3*32

10 51350-169-00A 8 BUSHING 10*17*44.5

11 96000-10065-14G 8 HEX FLANGE BOLT M10*65

12 51202-169-000 16 BUSH φ17*23.1*19.2

========================== =========================================================



302-F05   BODY COVER,SEAT



302-F05 BODY COVER,SEAT

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.|U Unit Q'ty                           Parts Name

======================= =========================================================

1 81144-225-000 2 INNER BOX LID BRACKET

2 93903-04012K 2 TAPPING SCREW TRUSS HEAD PHILLIPS 4*12

3 64325-225-000 1 LEFT SIGNAL LIGHT COVER

4 64326-225-000 1 RIGHT SIGNAL LIGHT COVER

5 93701-06015G 6 PAN FLAT HEAD PHILLIPS BOLT 6*15

6 64321-225-000 1 FRONT FASCIA

7 64305-225-000 1 LEFT AIRING COVER

8 64304-225-000 1 RIGHT AIRING COVER

9 90663-179-000 23 PLASTIC BOLT

10 64353-225-000 2 SCREEN   NET

11 64352-225-000 2 SCREEN  NET

12 64334-179-000 4 RUBBER STOPPER

13 90350-06000G 2 NYLON NUT M6

14 93903-04016K 8 TAPPING SCREW TRUSS HEAD PHILLIPS 4*16

15 96000-06025-10K 4 HEX WASHER FACE BOLT 6*25

16 92006-06018-10K 4 HEX WASHER FACE BOLT 6*18

17 64312-225-000 1 L. FLOOR PANEL

18 64313-225-000 1 R. FLOOR PANEL

19 83600-225-000 1 LEFT SIDE COVER

20 83500-225-000 1 RIGHT BODY COVER

21 33741-145-000 2 REFLECTOR SAE JUTE 9823

22 83407-225-000 1 REAR COVER ISOLATION GASKET

23 90662-261-000 4 RIVET #4-6

24 80118-225-000 1 TAIL  LIGHT  BASE

25 83420-225-000 1 R. R.COVER   LSOLATION   GASKET

26 94101-0310010B 8 PLAIN WASHER 3.5*10*1

27 93800-06012S 2 PAN PHILLIPS BOLT 6*12

28 90669-168-000 6 CABLE TIE 3*150 m/m

29 96000-06020-10K 2 HEX WASHER FACE BOLT 6*20

30 35116-225-000 1 POWER SUPPLY

======================= =========================================================



302-F05   BODY COVER,SEAT



302-F05  BODY COVER,SEAT

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

31 90344-0600A 12 U PLATE NUT 6mm

32 94101-0514010K 10 PLAIN WASHER 5*14*1

33 93800-06020K 8 PAN PHILLIPS BOLT 6*20

34 94101-0615010B 2 PLAIN WASHER 6.5*15*1

35 64345-225-000 1 SIDE COVER ISOLATION GASKET 0.1+3MM/200℃

36 93800-06015S 2 PAN PHILLIPS BOLT 6*15

37 90111-06014-16G 2 SFAFT DURM STOPPER ARM PIVOT 6*14

========================== =========================================================



303-F06     FUEL TANK



303-F06 FUEL TANK

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty|                            Parts Name

========================= =========================================================

1 17511-225-001 1 FUEL TANK ASS'Y

2 17500-225-001 1 FUEL TANK COMP

3 16953-225-000 1 FUEL CAP BODY

4 16951-169-000 1 FUEL CUP RING

5 16950-225-000 1 Fuel VALVE

6 96000-06012-08B 2 HEX FLANGE BOLT 6*12

7 94400-0510060 1 HOSE 5*10*60

8 92006-06014-10G 3 HEX WASHER FACE BOLT 6*14

9 94513-09000 4 SPRING CLAMP

10 37800-225-000 1 PETROL GAUGE ASS'Y

11 55110-169-000 1 SECONDARY OIL TANK

12 16952-145-000 1 PETROL FILTER

13 96000-06012-10G 1 HEX WASHER FACE BOLT 6*12

14 55113-272-000 1 OIL TUBE L=420

15 55112-225-000 1 OIL TUBE

16 55111-272-001 1 OIL TUBE L=500

17 94513-16000 4 SPRING CLAMP 16mm

18 94513-10000 2 SPRING CLAMP

19 55117-272-000 1 SECONDARY OIL TANK BRACKET

20 94701-3004140 1 SPONGE PAD 30*4*140

21 17504-272-000 1 FRONT COVER RUBBER GASKET t=3

22 93000-05012C 4 ROUND PHILLIPS BOLT 5*12

23 94400-0510100 1 HOSE 5*10*100

========================== =========================================================



302-F07A   SWING ARM SUB ASS'Y



302-F07A  SWING ARM SUB ASS'Y

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 52400-302-00B 1 REAR CUSHION ASS'Y(NITROGEN)

2 96000-1206517GL 1 HEX FLANGE BOLT M12*65

3 96000-10055-14G 2 HEX WASHER FACE BOLT 10*55

4 90350-10000G 6 NYLON NUT M10*P1.25

5 96000-10060-14G 1 HEX WASHER FACE BOLT 10*60

6 52116-169-000 1 SWING ARM BOLT

7 52144-145-000 2 SWING ARM SEAL COVER

8 52103-145-000 2 BUSH

9 52115-169-000 1 COLLAR 14*20*230.5

10 90350-14000G 1 NYLON NUT M14

11 40533-169-000 1 SHOE   SLIDER

12 40534-169-000 2 BUSHING

13 92006-06020-10G 2 HEX WASHER FACE BOLT 6*20

14 94001-38150B 2 HEX NUT M38*15*P1.5

15 93901-08018GL 3 HEX SOCKET FLAT HEAD BOLT M8*18

16 42105-302-000 1 REAR BRAKE DISC

17 42106-169-000 1 REAR BRAKE DISC FLANGE COMP.

18 91340-169-000 2 O-RING 40*1.3

19 94511-7000S 1 EXTERNAL CIPCLIP ∮70

20 52120-225-000 1 REAR CALIPER STAY

21 52102-169-000 2 O-SEAL 52*62*7/9

22 96100-6908LLU 3 BALL BEARING(6908 LLU/2AS) 6908LLU/AS

23 52113-501-000 1 REAR AXLE BUSH

24 52117-302-000 1 SWING ARM PROTECTION

25 93901-10035G 4 HEX SOCKET FLAT HEAD BOLT M10*35

26 23802-169-00B 1 DRIVE SPROCKET 32T

27 42610-169-00A 1 REAR SPROCKET FLANGE

28 90350-10015G 4 NYLON NUT M10*P1.5

29 42100-169-000 1 EXTERNAL CIRCLIP

30 52200-501-000 1 REAR AXLE HOLDER

========================== ======================================================



302-F07A   SWING ARM SUB ASS'Y



302-F07A  SWING ARM SUB ASS'Y

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

31 94050-12000C 1 HEX FLANGE NUT WITH SERRATION 12mm

32 40530-256-00A 1 DRIVE CHAIN ASS'Y 520*94

33 96000-06014-10G 1 HEX FLANGE BOLT M6*14

34 96000-10090-14G 2 HEX FLANGE BOLT M10*90

35 42301-501-00A 1 REAR WHEEL AXLE

36 91370-225-000 1 OIL RING 69.57*1.78

37 96000-08016-12G 3 HEX WASHER FACE BOLT 8*16

38 40547-501-000 1 CHAIN  GUIDE

39 52125-225-000 1 ROCKER ARM OF REAR CUSHION

40 52126-302-000 1 AUXILIARY ROCKER ARM

41 96000-10080-14G 1 HEX FLANGE BOLT M10*80

42 96400-102230 2 BUSH 10*22*25/30

43 40511-197-000 1 FRONT CHAIN COVER

44 96000-08048-12G 2 HEX WASHER FACE BOLT 8*48

45 52131-225-001 1 COLUMN

46 91308-108-000 1 OIL RING 8*1.9

47 94105-1022025G 6 PLAIN WASHER 10*22*2.5

48 96403-0914030 2 SPACE TUBE 09*14*30

49 96501-06000 1 GREASE VALVE 6mm X 5

50 96502-06000 1 GREASE VALEVE CAP 6mm

51 96000-08012-10C 2 HEX WASHER FACE BOLT 8*12

52 45558-182-000 1 HOSE CLAMP

53 91316-179-000 1 OIL RING 16*2.5

54 93701-06015G 4 PAN FLAT HEAD PHILLIPS BOLT 6*15

55 94101-0618020B 4 PLAIN WASHER 6*18*2

56 90350-06000G 4 NYLON NUT M6

57 42600-169-000 1 REAR SPROCKET ASS'Y 32T

58 94101-0818035B 1 PLAIN WASHER

59 90350-08000G 1 NYLON NUT M8

========================= ===========================================*===============



302-F08B        WHEEL FRONT & REAR



302-F08B                                       WHEEL FRONT & REAR

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

========================= =========================================================

1 42711-302-000 4 TIRE 185/55-14

2 87751-302-000 4 ADLY  LOGO 55

3 42701-302-00A 2 WHELL COMP(AL) 14*7

4 42801-302-00A 2 REAR RIM(AL) 14*7

5 96005-10035C 8 HUB STUD BOLT 10*35

6 42707-169-000 2 COLLAR

7 96500-29435 4 OIL SEAL 29.3*43.6*4.5

8 96100-6004ZZ 4 RADIAL BALL BEARING 6004ZZCM/2A-T0

9 42037-256-000RD 2 REAR SHAFT HUB(RD)

10 42705-169-000 2 COLLER

11 42036-169-000RD 2 FRONT WHEEL HUB(RD)

12 42616-145-000 4 AIR NOZZLE

13 94001-10018B 16 WHEEL NUT M10*18

14 94101-1840045C 4 PLANE WASHER 18*40*4.5

15 94201-35400B 4 COTTER PIN 3*54

16 94051-18000B 4 SCOTCH NUT M18

17 42720-302-00A 2 WHEEL HUB CAP 50mm

18 42820-302-00A 2 WHEEL HUB CAP 70mm

========================= ==========================================================



303-F09     BRAKE CALIPER



303-F09  BRAKE CALIPER

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 45000-256-000 1 R. FRONT BRAKE CALIPER ASS'Y

2 45120-256-000 2 FRONT BRAKE PAD KIT

3 45200-256-000 1 L. FRONT BRAKE CALIPER ASS'Y

4 45015-169-000 2 BRAKE DISC 164mm

5 96000-0802012GL 4 HEX FLANGE BOLT M8*20

6 93901-08018GL 8 HEX SOCKET FLAT HEAD BOLT M8*18

7 43000-256-000 1 REAR BRAKE CALIPER ASS'Y

8 43120-256-000 1 BRAKE PAD KIT

9 96000-10028-14G 2 HEX WASHER FACE BOLT 10*28

10 45456-107-000 3 BRAKE HOSE FIX BOLT 10*22

11 94103-1015012 6 COPPER PLAIN WASHER 10*15*1.2

========================== =========================================================



302-F10B   BRAKE SYSTEM (EU2)



302-F10B  BRAKE SYSTEM

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                         Parts Name

======================= =========================================================

1 46500-197-001 1 BRAKE PEDAL COMP

2 94511-1700S 1 EXTERNAL CIRCLIP STW-17

3 94101-1731023B 1 PLAIN WASHER 17.6*31*2.3

4 91316-169-000 2 OIL RING 16.7*3.2

5 46501-169-000 1 RETURN SPRING

6 43500-256-00B 1 REAR BRAKE CYLINDER SUB ASS'Y

7 45456-107-000 8 BRAKE HOSE FIX BOLT 10*22

8 94103-1015012 19 COPPER PLAIN WASHER 10*15*1.2

9 45521-168-000 1 PIN 7mm

10 94251-912-000 1 LOCK PIN 8mm

11 96000-06016-10G 1 HEX FLANGE BOLT 6*16

12 45450-302-000 1 FRONT BRAKE HOSE ASS'Y

13 43460-225-000 1 OIL TUBE(FRONT)

14 45502-256-000 2 BRAKE SHUNT ASS'Y

15 45550-256-000 1 R. BRAKE HOSE

16 45560-225-000 1 L. BRAKE HOSE

17 45570-256-000 1 BRAKE HOSE OF REAR CALIPER

18 96000-06035-10B 4 HEX FLANGE BOLT 6*35

19 96000-06025-10C 1 HEX WASHER FACE BOLT M6*25

20 43482-256-001 1 PRAKING BRAKE CABLE L=1650

21 43520-256-000 1 L.  CYLINDER SUB ASS'Y

22 45500-351-000 1 R.  CYLINDER SUB ASS'Y

23 35340-256-000 1 R.BRAKE SWITCH

24 43461-256-000 1 OIL TUBE(REAR)

25 53186-601-000 1 PRAKING BRAKE LEVER  SET

26 91000-06025B 2 HEX SOCKET BOLT 6*25

27 35345-256-000 1 L.BRAKE SWITCH WIRE

28 43501-197-000 1 BRAKE HOSE FIX  BOLT 10*40

29 96000-08028-12G 2 HEX WASHER FACE BOLT M8*28

30 94050-06000C 1 HEX FLANGE NUT 6mm

========================== ======================================================



302-F10B   BRAKE SYSTEM (EU2)



302-F10B (EU2)- BRAKE SYSTEM

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                          Parts Name

======================= =========================================================

31 53175-256-000 1 RIGHT LEVER

32 53178-256-000 1 LEFT LEVER

33 53187-601-000 1 PARKING BRAKE LEVER

34 43503-256-000 1 REAR MASTER CYLINDER GASKET

35 45452-197-000 2 BRAKE HOSE CLAMP

36 96000-06012-10G 2 HEX WASHER FACE BOLT 6*12

37 53191-168-000 1 LOCK BLOT

38 53192-168-000 1 LOCK NUT

39 35346-256-000 1 L.BRAKE SWITCH  WIRE  ASS'Y

40 90350-06000C 1 NYLON NUT 6mm

41 91200-06036C 1 HEX SOCKET AND LADDER BOLT 6*36

42 90801-179-000BK 1 PUSH TIE MOUNT

43 90669-168-000 1 CABLE TIE 3*150 m/m

========================== =========================================================



302-F11B   HANDLE BAR 



302-F11B  HANDLE BAR

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                         Parts Name

======================= =========================================================

1 53170-261-000 1 THROTTLE LEVER ASS'Y

2 17910-272-0A0 1 THROTTLE CABLE

3 53103-302-000 2 RIGHT HANDLE BAR CLAMP

4 96000-10030-14G 2 HEX WASHER FACE BOLT 10*30

5 53101-302-000 2 HANDLE BAR BOTTOM CLAMP

6 94105-1022025G 2 PLAIN WASHER 10*22*2.5

7 32206-272-000 1 REVERSE GEAR OVERDRIVE SWITCH

8 91000-08035B 4 HEX SOCKET BOLT 8*35

9 53165-302-000 1 R. HANDLE GRIP

10 53166-302-000 1 L. HANDLE GRIP

11 17950-272-0A0 1 CHOKE CABLE

12 88120-145-000 1 L.REAR VIEW MIRROR

13 88110-145-000 1 R.REAR VIEW MIRROR

14 35200-256-00A 1 L.HANDLE SWITCH ASS'Y

15 37210-302-000 1 SPEEDOMETER BRACKET

========================== =========================================================



302-F13B   STEERING (EU2) 



302-F13B (EU2)STEERING

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 91331-179-000 2 O-RING

2 51114-169-000 2 HOLDER SPACER COLLER 10*14.2*50

3 51113-169-000 2 STEERING SHAFT HOLDER

4 44520-169-000 1 RIGHT KNUCKLE ASS'Y

5 44510-169-000 1 LEFT KNUCKLE ASS'Y

6 96000-10110-14G 2 HEX FLANGE BOLT M10*110

7 45451-197-000 1 BRACKET

8 94512-4000R 1 INTERNAL CIR CLIP RTW-40

9 96500-274008 1 OIL SEAL 27*40*8

10 96100-6203ZZ 1 RADIAL BALL BEARING 6203ZZCS05/2A

11 51120-169-000 1 STEERING SHAFT BUSHING 14.5*22*13

12 96500-22357 1 OIL SEAL 22*35*7

13 90350-14000G 1 NYLON NUT M14

14 94201-35400B 1 COTTER PIN 3*54

15 44511-256-0A0 2 BALL JOINT,LEFT THREAD

16 44521-256-0A0 2 BALL JOINT,RIGHT THREAD

17 94001-12000LC 2 HEX NUT M12

18 91001-12330B 2 ROD M12*330

19 94001-12000B 2 HEX NUT M12

20 94101-1020020G 2 COPPER PLAIN WASHER 10*20*2

21 90350-10000G 4 NYLON NUT M10*P1.25

22 94201-20190B 4 COTTER PIN 2*19

23 51112-225-000 1 FIX BRACKET(REV.1) 15*21.7*15

24 37200-225-001 1 SPEEDOMETER ASS'Y

25 37218-225-000 1 SENSOR

26 37217-256-000 1 MAGNET (M6)

27 91000-05016B 2 HEX SOCKET BOLT 5*16

28 96403-0507011 3 SPACE TUBE 5*7*10.8

29 94101-0514010K 3 PLAIN WASHER 5*14*1

30 96421-197-000 1 RUBBER CAP

========================== ======================================================



302-F13B   STEERING (EU2) 



302-F13B (EU2)STEERING

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

========================= =========================================================

31 37202-225-000 3 DAMPER

32 94701-3004125 2 SPONGE PAD 30*4*125

33 37220-225-001 1 SPEEDOMETER BODY

34 94056-05000B 3 SELF LOCKING RING 5mm

========================== =========================================================



302-14A   BATTERY & WIRE HARDNESS (EU2) 



302-F14A (EU2) BATTERY & WIRE HARDNESS

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 31600-912-000 1 REGULATER RECTIFIER(25A) 250

2 96000-06016-10G 2 HEX FLANGE BOLT 6*16

3 32100-225-00A 1 WIRE HARNESS-REV.2

4 30500-272-000 1 IGNITION COIL ASS'Y

5 30510-169-000 1 HIGH TENSION COIL

6 30700-272-000 1 SPARK PLUG CAP

7 30410-225-003 1 C.D.I UNIT

8 90669-168-000 1 CABLE TIE 3*150 m/m

9 96000-05024-08C 1 HEX WASHER FACE BOLT 5*24

10 38501-179-0A0 1 STARTER SOLENOID REV.a

11 98200-169-000 1 FUSE 20A

12 90801-179-000BK 1 PUSH TIE MOUNT

13 31500-225-000 1 Battery WP 12-B

14 30003-169-000 1 RUBBER PAD

15 31520-169-000 1 BATTERY STRAP

16 32103-169-0A1 1 GROUND WIRE

17 96000-06012-10G 2 HEX WASHER FACE BOLT 6*12

18 94115-0611006 1 EXT. TOOTHED LOCK WASHER 6*11*0.6

19 35010-225-00A 1 KEY SET

20 35100-223-00A 1 MAIN SWITCH

21 53600-223-000 1 STEERING HANDLE LOCK

22 93902-06012BL 2 FLAT HEAD PHILLIPS BOLT 6*12

23 35102-145-000 1 MAIN SWITCH BRACKET

24 38301-107-0AC 1 FLASHER RELAY 12V 40W

25 38110-256-000 1 HORN CL-2

26 35350-108-000 1 STOP SWITCH ASS'Y

27 35357-197-000 1 STOP SWITCH SPRING

28 90669-101-000 19 CABLE TIE 4.8*200 m/m

29 90669-101-00A 1 CABLE TIE 4.8*250m/m

30 35101-223-000 1 KEY(L)

31 17620-169-00C 1 FUEL CAP (W/LOCK)

32 31504-169-000 1 BATTERY COVER

33 81142-261-000 3 INNER BOX LOCK

34 32108-912-000 1 POSITIVE CABLE

35 94055-06000C 2 HEX FLANGE NUT WITH SERRATION(TOOTH)

36 33483-197-000 2 EXTEND WIRE OF SIGNAL

========================== =========================================================



501-F15A　SIGNAL LIGHT,TALE LIGHT



501-F15A (EU2) SIGNAL LIGHT,TALL LIGHT

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q'ty                           Parts Name

======================= =========================================================

1 33100-225-000 1 HEAD LIGHT ASS'Y EC

2 34901-190-00B 1 HEAD LIGHT BULB 12V35W35W

3 34909-169-000 1 POSITION LAMP 12V5W

4 93903-05016K 2 TAPPING SCREW TRUSS HEAD PHILLIPS 5*16

5 94101-0618020B 2 PLAIN WASHER 6*18*2

6 33400-501-000 2 R.SIGNAL ASS'Y (E-MARK) W020-FR-A022

7 93500-03010C 8 PAN PHILLIPS BOLT 3*10

8 34905-118-00A 4 BULB(E-MARK) 12V/10W

9 33425-501-000 2 SIGNAL BULB SOCKET

10 33413-501-000 4 SIGNAL RUBBER WASHER

11 33450-501-000 2 L.SIGNAL ASS'Y(E-MARK) W020-FL-A022

12 33435-501-000 2 L.SIGBAL BULB SOCKET

13 94050-05000C 4 HEX FLANGE NUT WITH SERRATION 5mm

14 33700-225-000 1 TAIL LIGHT ASS'Y E-MARK

15 90350-06000G 2 NYLON NUT M6

16 33401-501-000 4 SIGNAL SOCKET

17 33403-225-000 4 FIX  BRACKET

18 94101-0514010K 8 PLAIN WASHER 5*14*1

19 93903-04016K 2 TAPPING SCREW TRUSS HEAD PHILLIPS 4*16

20 34801-225-000 1 HEAD LIGHT WIRE

========================= ==========================================================



302-F16H   STICKER 



302-F16H  STICKER

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 87700-888-00Z 1 ADLY  POLY STICKER

2 87756-169-00A 1 WARNING LABEL(TIRE INFLATION)

3 87758-169-00A 1 WARNING LABLE(INJURE)

4 87759-169-000 1 WARNING LABLE(16 YEARS OLD AND UNDER)

5 87729-256-000 1 INDICATOR STICKER

6 87747-197-00C 1 WARNING STICKER

7 87700-302-000 1 STICKER ASS'Y 320S

8 87739-179-000 1 CHAIN INSTRUCTION DECAL

9 50110-101-001 1 I.D PLATE 80*35

========================== =========================================================



302-F18   Cooling system



302-F18 Cooling system

---- ---------------- ------ ------------------------------------------ -----------------

Item No.|Parts No.| Unit Q'ty                            Parts Name

======================= =========================================================

1 19000-225-000 1 RADIATOR ASS'Y

2 35510-225-000 1 FAN SWITCH

3 19120-225-000 1 RADIATOR FAN ASSY

4 19100-225-000 1 RADIATOR BODY

5 19110-225-000 1 RADIATOR CAP

6 19113-225-000 1 FILL NECK

7 19109-225-00A 1 CONNECTING HOSE

8 19107-272-000 1 HOSE RAD. IN

9 19102-225-000 1 HOSE RAD. OUT 560mm

10 94516-27000 6 CLAMP #27.5(1 1/16")

11 19200-179-000 1 COOLANT TANK REV.A

12 19201-179-000 1 TANK ANCHOR

13 96000-06016-10G 2 HEX FLANGE BOLT 6*16

14 19210-179-000 1 COOLANT TANK CAP

15 19211-179-000 1 CAP PROTECTOR

16 19106-179-000 1 GROMMET

17 19220-179-000 1 MALE CONNECTOR

18 94400-0609300 1 HOSE 6*9*300

19 94513-08000 2 SPRING CLAMP

20 94403-0511400 1 HOSE OUT 5*11*400

21 94514-14000 2 CLAMP 14MM

22 19115-225-000 1 RADIATOR  GUARD

23 96000-06010-10K 4 HEX FLANGE BOLT M6*10

24 92006-06030-10C 2 HEX WASHER FACE BOLT 6*30

25 90350-06000G 2 NYLON NUT M6

26 94101-0618020B 2 PLAIN WASHER 6*18*2

27 92006-06014-10G 1 HEX WASHER FACE BOLT 6*14

28 94400-0609070 1 HOSE 6*9*70

========================== =========================================================



302-C04  ACCESSORY



302-C04  ACCESSORY(EU2)

---- ---------------- ----- ------------------------------------------- -----------------

Item No.|Parts No.| Unit Q                              Parts Name

======================= =========================================================

1 50100-225-002BK 1 FRAME COMP

2 50104-225-000BK 1 FRONT BUMPER

3 50105-225-001BK 1 REAR BUMPER

4 51210-302-000BK 1 R. UPPER SUSPENSION ARM ASS'Y

5 51310-302-000BK 1 L. UPPER SUSPENSION ARM ASS'Y

6 51610-302-000BK 1 R. LOWER SUSPENSION ARM

7 51510-302-000BK 1 L. LOWER SUSPENSION ARM

8 51200-302-000BK 1 R. UPPER SUSPENSION ARM

9 51300-302-000BK 1 L. UPPER SUSPENSION ARM

10 51600-302-000BK 1 R. LOWER SUSPENSION ARM

11 51500-302-000BK 1 L. LOWER SUSPENSION ARM

12 64301-225-000BK 1 FRONT COVER(BlacK)

13 83400-225-000BK 1 REAR COVER

14 77201-169-000 1 SEAT LATCH

15 64339-225-000BK 1 FRONT LUGGAGE BOX COVER

16 77200-225-001 1 SEAT ASS'Y(BK/SL) ADLY

17 83417-225-000BK 1 L. REAR LUGGAGE BOX COVER

18 83418-225-000BK 1 R. REAR LUGGAGE BOX COVER

19 52100-225-002BK 1 SWING ARM SUB ASS'Y

20 53100-302-000BK 1 HANDLE BAR

21 90350-06000G 2 NYLON NUT M6

22 51109-231-00BBK 1 STEERING SHAFT ASS'Y

23 44540-256-000 4 BALL JOINT

24 94511-3000S 4 EXTERNAL CIR CLIP 27.9mm

========================= ==========================================================




